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'OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO ENIOZM TYPE3.1) 

1 . I. ASEGURAMIENTO DE CALIDAD CERTIFICAllD DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LlSTED BELQW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REQUREMENTS ClVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION 
(CERTIFICAMOS OUE EL PRODUCTO LISTADO ABATO FUE DISEÑAW FABRICADO Y PROBADO DE ACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE WS SIGUIENTES 

ESTANDARES ULTIMA E D I C I ~ N  ) 

API 598 - VALVE INSPECTION AND TESTING M I  6D - PlPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FíITINGS, SOCKET - WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WEWMG ENDS AP1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WEWING AND EXTENDED - BODY ENDS 

Part No. AC061A08MAB830000M 
(Cádigo) 

Descriptioo 6" Fig. 5202 F UT WCB, API TRiM No.8 830000M 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH W W  EMISSION CONTROL (SO PPM'S MAX.) (vALVUL.4 SUMINISTRADA CON CONTROL DEBAJAS 
EMISIONES FUGITIVAS (50 PPM'S MAX.1 1 

SIIELI. ?&,$E PHESSURE TEST ,i.n,, ,,, SlDE dAWi 
iPRIIFRAS DI PRBSI<>Vl 1 2 

PACIO-21 REV 7' 

CERTFICAW POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Jéssica eá'rcía 

MECHANICAL TESTS PROP MECAN'cAS) 

TENS YlELD ELG RED BHN 

KPSl mi % % 
-o i s r  2m 3m AYO 

71.48 43.06 26 49 159 

74.82 45.39 26 47 167 

77.72 48.00 25 49 171 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
<PARTE) (COLADA) (ASTM) 

BODY WH22162 ASTMA-2IóIWCB 
CUERPO 

BONNET WH33273 ASTMA-216mCB 
BONETE 

WEDGE WH33835 ASTMA-2IóIWCB 
D I S m  

v C Mn P S Si Ni C r  Mo C u  Cb 
0.210 0.959 0.013 0.014 0.549 0.026 0.039 0.041 0.029 0.001 

Nomallzated lo Mormalizado a) 920 Tem~ei lo  (Ternole a) 650 Cwled in air (Enfriado en aire.) 
0.196 0.937 0.033 0.026 0.461 0.049 0.059 0.010 0.041 0.001 

Normalirated lo Mormalirado a) 930 Teinwr lo  (Temole a) 650 E&iado en airp. 

0.198 0.890 0.028 0.010 0.391 0.040 0.040 0.012 0.029 0.001 
NormalUatcd lo INomalirado a) 930 Tem~er lo  (Tem~le a) 650 Enfriado en aire. 


